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GUANGDONG YANGBANG TECHNOLOGY INDUSTRIAL CO., LTD
NO.7, XINQIU 1 LANE, BEILONG, GUANGYI STREET, CHENGHAI DISTRICT, SHANTOU CITY,
GUANGDONG PROVINCE, CHINA

The following samples were submitted and identified by/on behalf of client as:

Name of product/item: educational toy

Iltem No.: 188-232Y, 188-243Y, 188-235Y, 188-234Y, 188-238Y, 188-228Y, 188-229Y, 188-230Y, 188-231Y,
188-233Y, 188-236Y, 188-201Y, 188-202Y, 188-203Y, 188-204Y, 188-205Y, 188-206Y, 188-207Y, 188-208Y,
188-180Y, 188-181Y, 188-182Y, 188-183Y, 188-184Y, 188-185Y, 188-186Y, 188-187Y, 188-188Y, 188-189Y,
188-190Y, 188-191Y, 188-192Y, 188-193Y, 188-194Y, 188-1Y, 188-2Y, 188-3Y, 188-4Y, 188-5Y, 188-49Y,
188-50Y, 188-27Y, 188-37Y, 188-38Y, 188-41Y, 188-42Y, 188-43Y, 188-44Y, 188-45Y, 188-46Y, 188-47Y,
188-195Y, 188-196Y, 188-197Y, 188-198Y,188-28Y, 188-199Y, 188-200Y, 188-20Y,188-8Y , 188-179Y ,
188-36Y, 188-35Y, 188-34Y, 188-18Y

Labeled age grading: 3+

Age group applied in testing: 3+

Sample received date: Apr. 18, 2024

Testing period: From Apr. 18, 2024 to Apr. 26, 2024

Test conclusion:

Summary Result
1.1 ASTM F963-23 Mechanical and Physical Properties Pass

1.2 ASTM F963-23 Flammability Pass

1 | 1.3 ASTM F963-23 Toxic Elements Test Pass

Clause 4.3.5.1-Heavy Elements in Paint/Similar Surface Coating Materials
Clause 4.3.5.2-Heavy Metal in Substrate Materials

2 | CPSIA Section 103 - Tracking labels for children's products Pass*

Tested by : A/VQ,- Inspected by : (/(M"’Y b Apprwcd by : <_ @"L

Chen WenHan, Ava Zhang WenXia, Wduw Zhang Feng, Jee ’
A& Lab Manager
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1.1 Mechanical and Physical Properties:

The submitted samples were undergone the use and abuse tests in accordance with the federal hazardous
substances act (FHSA), title 16, code of federal regulations:

Test FHSA Parameter

Drop test Section 1500.53 (b) 0to18M: 10 x4.5ft £0.5in.

over 18M to 36M: 4 x 3.0 ft =0.5in.

over 36M to 96M: 4 x 3.0 ft =0.51n.
Torque test Section 1500.53 (e) 0to18M: 2 £ 0.2 in. -Ibf

over 18M to 36M: 3 £ 0.2 in.-Ibf

over 36M to 96M: 4 + 0.2 in. -Ibf
Tension test Section 1500.53 (f) 0to 18M: 10 £ 0.5 Ibf

over 18M to 36M: 15 + 0.5 Ibf

over 36M to 96M: 15 + 0.5 Ibf
Compression test Section 1500.53 (g) 0 to 18M: 20 + 0.5 Ibf

over 18M to 36M: 25 + 0.5 Ibf

over 36M to 96M: 30 + 0.5 Ibf

Section  Description Result
4.1 Material quality (by visual assessment) P
4.5 SOUNA-ProdUCING f0YS. .. e ittt aee e NA
4.6 SMaAll ODJECES ... e e P
4.7 ACCESSIDIE BAGES ...ttt e e e P
4.8 e 0= 1 = P
4.9 ACCESSIDIE POINTS ... e e e P
4.10 WIFES OF ROGS ...eeeitii e e et ee eaeaeaeaeeeaens NA
4.1 Nails and FasteNs ... e P
4.12 PlastiC Film .. e e P
4.13 Folding Mechanisms and HINGES ... ..o e e, NA
4.14 Cords and ElastiCS iN TOYS ....viuieiiiii e NA
4.15 Stability and Over-Load Requirements ..........ccooiiiiiiiii e NA
4.16 CoNfiNEA SPACES ....uiiiiiii i e s NA
417 Wheels, tireS and @XIES. ......ceiieiii e s NA
418 Holes, Clearance and Accessibility of mechanisms ..................cocooiiiice, P
4.19 Simulated Protective DeVICES ..........ouiuiii NA
4.20 Racificisy... oW ... oWP. . oW a8 DN\ LN NA
4.21 Projectile TOYS ... e e NA
4.22 Teethers and Teething TOYS ... .cuiuiiii et ceeies caeieeieaens NA
4.23 Rattles) ... 2% ... 2e¥ ... ¥ ... ¥ ... ¥ .. 2N .. (¥ ... (2N ... (2. & NA
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4.24 SQUEEZE TOY S e n ettt e e NA
4.25 Battery — Operated TOYS ......ouieiii NA
4.26 Toys Intended to be Attached to a Crib or Playpen..............oiiiiiiiiiii, NA
4.27 Stuffed and Beanbag — TYPE TOYS .. cneiiieiiie i NA
4.28 Stroller and Carriage TOYS ... .utie it e NA
4.30 TOys GUN Marking . ... NA
4.31 BallOONS ... NA
4.32 Certain Toys with Nearly Spherical ENdS ...........cooiiiiiiiiii e NA
4.33 1Y/ [ S S NA
4.34 Balls @Y.....O%... . O¥....O¥%. . O OV . O O . .  OY. QY. ./ NA
4.35 P OMIPOMIS .. NA
4.36 Hemispheric-Shaped ODbJECES ... NA
4.37 YO YO Elastic Tether TOYS ... e NA
4.38 1Yo | 1= £ P NA
4.39 Jaw Entrapment in Handles and Steering Wheels ..., NA
4.40 Expanding Materials. ....... ..o NA
4.41 Oy Chests. Y. O ... Q... .O% . OV . OV OV OV . OV.. ¢ NA
5 Labeling Requirement

5.1 Federal Government ReQUINEMENTS ... oot P

5.2 Age Grading Labeling. ......ooooiiii i P

5.3 Safety labeling reqUIremMENtS. .......oiii P

54 AQUATIC TOYS .ottt e e e NA
5.5 Crib and Playpen TOYS ...uueeiie it e et NA
5.6 MODIIESNY... ;AN ON... ON... ... . ON... ;O AN Q..  OV.. . NA
5.7 Stroller and Carriage TOYS .......uiuie i NA
5.8 Toys Intended to be Assembled By an Adult ..o NA
5.9 Simulated Protective DEVICES .......cuiniiiiiiie i NA
5.10 Toys with Functional Sharp Edges or POINtS ..........cooviiiiiiiiiiiiii e NA
5.1 Small objects, small balls, marbles, and balloons...............cccoiiiiiiiiiiiiiiias P

5.13 ElECHIC TOYS ..ot NA
5.14 Battery - Operated TOYS ... ..ouiiiiie e NA
5.15 Promotional Materials ....... ... P

5.16 MagnetSe, ... 8% i o i B o i R NA

6 Instructional Literature

6.1 Definition and DesCrpioN ... NA
6.2 Crib and Playpen TOYS .....ueiiieiii et e NA
6.3 VOIS et e NA
6.4 Toys Intended to be Assembled By an Adult ... NA
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6.5 Battery — Operated TOYS ......uiiiii i NA
6.6 Battery Powered Ride-0n TOYS. ... e NA
6.7 Toys in Contact With FOOd ... NA
6.8 TOY O St e NA
6.9 The instructional material for toys which require a manufacturer-supplied specialty or

custom tool to access the battery(ies) ....... .o NA

7 Producer’s marking

71 Producer’s Marking...........o.oo i s P

Producer’s marking — Address on toy or package
(Remark: It is drawn to your attention that either a principal component of a toy or the
package of a toy shall be marked with the name and address of the producer or the

distributor.)
7.2 Battery — Powered Ride 0N TOYS ......couiuiiiii i NA
7.3 e )2 4 =1 NA

Note:

P = Pass; NA = Not applicable; NC = Not conducted; F = Fail.

(1) The submitted samples were undergone the tests in accordance with section 8.5 through section 8.19 and
8.21 through 8.30 on normal use, abuse and specific tests for different types of toys whichever is applicable.

1.2 Flammability:
Test of materials other than textile materials.
As per section 4.2 of the ASTM standard consumer safety specification on toy safety F963-23.

Sample Burn rate (Inch/Sec) Limit (Inch/Sec) Result

Dinosaur 0.04 0.10 P

Note:

P = Pass; F = Fail.

(1) All styles of the submitted toy samples and its accessories were tested, the above result only showed the
most severe burn rate.
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1.3 Toxic Elements analysis:

With reference to 8.3 in ASTM F963-23 and CPSC-CH-E1002-08.3, by Inductively Coupled Plasma-Optical
Emission Spectrometry (ICP-OES) analysis.

Non-modelling clay:

Sample No. Result (mg/kg) R(Iap(.)rt Limit
limit
Item(s) 1 2 3 4 (mg/kg) (mg/kg)

Lead (Pb) ND ND ND ND 10 100
Soluble Lead (Pb) ND ND ND ND 10 90
Soluble Cadmium (Cd) ND ND ND ND 5 75
Soluble Chromium (Cr) ND ND ND ND 5 60
Soluble Mercury (Hg) ND ND ND ND 5 60
Soluble Arsenic (As) ND ND ND ND 5 25
Soluble Selenium (Se) ND ND ND ND 10 500
Soluble Antimony (Sb) ND ND ND ND 10 60

Soluble Barium (Ba) ND ND ND ND 100 1000

With reference to 8.3 in ASTM F963-23 and CPSC-CH-E1003-09.1, by Inductively Coupled Plasma-Optical
Emission Spectrometry (ICP-OES) analysis.

Sample No. Result (mg/kg) Report Limit
limit (marka)
ftem(s) 5 (mgkg) | O
Lead (Pb) ND 10 90
Soluble Lead (Pb) ND 10 90
Soluble Cadmium (Cd) ND 5 75
Soluble Chromium (Cr) ND 5 60
Soluble Mercury (Hg) ND 5 60
Soluble Arsenic (As) ND 5 25
Soluble Selenium (Se) ND 10 500
Soluble Antimony (Sb) ND 10 60
Soluble Barium (Ba) ND 100 1000

Tested component(s):

Code Specimen name Code Specimen name
1 Blue plastic 4 Orange plastic
2 Green plastic 5 White coating (weight:21.0mg)
3 Yellow plastic / /
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Note:

ND = Not detected (less than report limit);

mg/kg = ppm = part per million.

(1) As specified by applicant, to test content in the selected materials of the submitted samples. The test
results are only responsible for the submitted sample.

(2) Elements Migration results of eight elements shown are of the adjusted analytical results.

(3) Migration results: The toy material samples with sample weight less than 100 mg were assumed to be 100
mg in calculation. Actual weight of sample(s) used for analysis which are less than 100 mg.

2. CPSIA Section 103 - Tracking labels for children's products
Section Description Result
103 TRACKING LABELS FOR CHILDREN’S PRODUCTS
(a) IN GENERAL
(b) LABEL INFORMATION
(c) ADVERTISING, LABELING, AND PACKAGING REPRESENTATION
(d)

W U U T

d) REQUIREMENT FOR ADVERTISEMENTS

Note:

P = Pass; F= Fail.

(1) The test items and samples were specified by the client.
Remark: *The test method is not authorized by CNAS.
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Sample photo(s):

(I'-.‘.fh‘ -
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Name of manufacturer: GUANGDONG YANGBANG TECHNOLOGY INDUSTRIAL CO.,LTD
Production address: NO.7, XINQIU1 LANE, BEILONG, GUANGYI STREET, CHENGHAI DISTRICT,
SHANTOU CITY, GUANGDONG PROVINCE, CHINA

Name of productiitem : Educational toy A WARNING:

Item No. : 188-232¥ CHOKING HAZARD-Small parts.
age group:3+ Notforchildrenunder 3years.
Date of manufacture. Feb.26, 2024

Importerdame: LiLLian MADE IN CHINA

Address: 44 W JEFRYN BLVD,SUITE ¥ DEER PARK , NY 11729 US
Phone: 6315683376

Warning!Not suitable for children under 3 years. Small ball(s). Choking hazard.

***End of Report***
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